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Product specification
1.Name
Code NP1000GR
Name Nordic Green Piccolo 1000GR

2.Formula
CaCl2 powder Coco peat

Anhydrous CaCl2 MC of peat ＜15%

3.Size of inner packing bag

Inner bag size
Horizontal width 240±5㎜

Edge sealing width
10±2㎜

Longitudinal length
290±10㎜

10±2㎜

Inner bag weight 1000G（950~1050G）

Inner bag material spec. 500mm non-woven fabric with film

4.Size of outer packing bag

Outer bag size
Horizontal width 250±5㎜ Edge sealing width 10±2㎜

Longitudinal length 350±10㎜ 10±2㎜
Outer bag material spec. 700mm spunlace nonwoven fabric with film

5.Finished size

Finished size
Horizontal width 390±10㎜ Edge sealing width 10±2㎜

Longitudinal length 300±10㎜ 10±2㎜
Bags form Bag(Stitching edge)+Blue hanger

6.Packing way
Carton NordicDry customized carton 370×275×330mm

Inside packing,10units/carton.
Two kinds of vacuum plastic bags
are available, packing according to
specific order requirements.

20units/PE bag

1 unit/PE bag.

Carton label Refer to below mode
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7.Layout drawing

Warning text mode Carton label mode

Product Name: Calcium chloride desiccant
Composition: CaCl2 80% + Plant Fiber 20%

Batch No.:
NORDIC DRY
PICCOLO 1000
Contents 20Pcs
Gross Weight 21Kg
Net Weight 20Kg

Made in China
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8.Finished product picture

9.Test report.

Date of receipt of sample：2018.12.15 Sample test date：2018.12.15~2029.01.04

Test requirements:
At 60℃，RH=90%，the moisture absorption capacity of the test sample, need to record data once a day

Test results:

(NO.) (Sample name) Remarks

① Non-woven packing 1kg calcium chloride desiccant Nordic China

② Non-woven packing 1kg calcium chloride desiccant Nordic China

③ Non-woven packing 1kg calcium chloride desiccant Nordic China
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Date/Time
Time
s(d)

weight (g)
Moisture absorption rate%

Nordic China

① ② ③

15/12/18 4:00 p.m. 0d 1025 1060 995

16/12/18 4:00 p.m.
1d 1445 1570 1475

41.0% 48.1% 48.2%

17/12/18 4:00 p.m.
2d 1710 1850 1730

66.8% 74.5% 73.9%

18/12/18 4:00 p.m.
3d 1930 2070 1915

88.3% 95.3% 92.5%

19/12/18 4:00 p.m.
4d 2115 2245 2085

106.3% 111.8% 109.6%

20/12/18 4:00 p.m.
5d 2285 2410 2245

122.9% 127.4% 125.6%

21/12/18 4:00 p.m.
6d 2400 2520 2340

134.1% 137.7% 135.2%

22/12/18 4:00 p.m.
7d 2530 2665 2465

146.8% 151.4% 147.7%

24/12/18 4:00 p.m.
9d 2720 2840 2640

165.4% 167.9% 164.3%

25/12/18 4:00 p.m.
10d 2790 2900 2700

172.2% 17360.0% 171.4%

26/12/18 4:00 p.m.
11d 2865 2970 2770

179.5% 180.2% 178.4%

27/12/18 4:00 p.m.
12d 2930 3035 2835

185.9% 186.3% 184.9%

28/12/18 4:00 p.m.
13d 2985 3095 2885

191.2% 192.0% 189.9%

29/12/18 4:00 p.m.
14d 3035 3135 2940

196.1% 195.8% 195.5%

02/01/18 4:00 p.m.
18d 3275 3335 3200

219.5% 214.6% 221.6%

03/01/18 4:00 p.m. 19d —— 3305 3310
—— 211.8% 232.7%

04/01/18 4:00 p.m.
20d —— 3265 3325

—— 208.0% 234.2%
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Note:

1.On the 20days of testing, no leakage was observed.
2.During the test, the sample A dropped inadvertently and water seepage occurred,So
the test was terminated.

Labdirector:

Inspector：

Nordic China R&D Center Lab.

2018-01-04

This report is considered invalidated without the Special Seal for Inspection of the Nordic. This report shall not be altered,increased or deleted. The
results shown in this test report refer only to the sample(s)tested. Without written approval of Nordic, this test report can not be copied except in full and
published as advertisement.


